HECHT 1085

made For garden




made for garden

1085

Position Part number Nazev Name
1 H108501 PFfidavné madlo kompletni Auxilliary handle assembly
8 H108508 Domecek loZiska Bearing housing
9 H108509 Kluzné loZisko Bearing sleeve
13 6001-ZZ Lozisko 6001-2Z Bearing 6001-2Z

13a H108513A Kluzné loZisko Bearing sleeve
14 H108514 Pruzina Spring

14a H108514A Pruzina Spring

15 H108515 Cep Pin

16 H108516 Hridel Output Spindle
16a H108516A Hridel Output Spindle
17 H121802 Upinaci hlava Chuck

18 H111001 Sroub hlavy M5x22 L Screw M5x22 L
19 608-RS LoZisko 608-2RS Bearing 608-2RS
20 H108520 Rotor Rotor

21 607-RS Lozisko 607-2RS Bearing 607-2RS
23 H108523 Stator Stator

24 H108524 Gumovy krouzek Rubber ring

25 Nedodava se jako ND | Uhlik (par) Carbon Brush (pair)




